

**OWS Tiles - 300x600mm Big Terrazzo Grey - Wet Sliptest SN080623-8**

08 Jun 2023

**Slip Resistance Classification of New Pedestrian Surfaces - AS4586:2013**

This Test Report Is In Accordance with Appendix A	Wet Pendulum Test
Date Tested:	08 Jun 2023
Test Report Number:	SN080623-8
Client Name & Billing Address:	OWS International Building Materials Pty Ltd - Unit1, 17 Pavesi Street, Smithfield NSW 2164
Project Name or Test Location:	Sliptest Australia NSW Headquarters - 5 Joynton Ave, Zetland NSW 2017
Surface Tested (include Texture & Underlay if Dry Carpet Test)	300x600mm Big Terrazzo / Grey
<i>Samples and Test Information Supplied by Client</i>	
Wet Pendulum Test carried out using :	Slider 96 (4S) Rubber slider
Testing Officer / Approved Signatory:	Shenea Neill
Pendulum in use - Calibration Date :	#1133 - Munro-Stanley Portable Skid Tester (C : 14.10.21)

Signature of Approved Signatory :

**Test Results :**

Sample No.	Swing 1	Swing 2	Swing 3	Swing 4	Swing 5	Mean BPN of last 3 swings :	SCV :	Surface Picture
Tile 1	59	56	55	55	55	55	N/A	
Tile 2	60	58	57	57	57	57	N/A	
Tile 3	59	58	56	55	55	55	N/A	
Tile 4	59	58	57	56	56	56	N/A	
Tile 5	60	58	57	56	56	56	N/A	

Reported SRV For Test Area : 56

CLASSIFICATION using Slider 96 (4S Slider) P5 = > 54

